

MAS Certified Green® Certificate of Compliance Low-Emitting Materials



Awarded to: **DAYTON SUPERIOR CORP. OF MIAMISBURG, OH**
1125 BYERS ROAD; ZIP CODE: 45342

Category: Construction Materials - Concrete Finishing Products
Cert. Scheme: VOC Emissions

Accredited Standards & Test Methods: California Dept. of Public Health Standard Method v1.2 *classroom & private office*

*Conforms With: Criteria of MAS Certified Green® Program
LEED v4.1 ID+C, BD+C *low-emitting materials*
LEED TVOC Emissions at 14-days *low-emitting materials*
CHPS 2019 Core Criteria 3.0 EQ C6.1.2 *0.5 mg/m³ or less*
flooring systems

Certified Products: Releasing Agents and Primers: Clean Strip™ J1EF
** Product tested as representative exemplar of product listed above – Level Primer J42RTU.

Test Date: May 25, 2023 Report No.: 2300238 Certificate No.: MAS2300238-02-1

Valid: May 2023 to May 2024



Testing Cert. # 2925.01
Product Cert. # 2925.02

Product Certifier, MAS Certified Green CT

Laboratory Testing by [Materials Analytical Services, LLC](#) - ISO/IEC 17025:2017
3rd Party Product Certification by [MAS Certified Green®](#) - ISO/IEC 17065:2012

*outside of A2LA accreditation scope

3945 Lakefield Ct. · Suwanee, Ga. · 770-866-3206 · <http://www.mascertifiedgreen.com/>